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1. Attestation of Test Results
APPLICANT: Liteboxer Technologies, Inc
52R Roland St, Boston, MA 02129, USA

MANUFACTURER: InnoComm Mobile Technology Corporation
3F, No. 6, Hsin Ann Rd., Hsinchu Science Park, Hsinchu 300092,
Taiwan

EUT DESCRIPTION: LITEBOXER TABLET

BRAND: LITEBOXER
MODEL.: LB-TABLETO1
SAMPLE STAGE: Design Verification Test sample

DATE of TESTED: 2022/4/14 ~ 2022/4/22

APPLICABLE STANDARDS
STANDARD Test Results
FCC 47 CFR PART 15 Subpart C (Section 15.247) PASS

Underwriters Laboratories Taiwan Co., Ltd. tested the above equipment in accordance with the requirements
set forth in the above standards. All indications of Pass/Fail in this report are opinions expressed by
Underwriters Laboratories Taiwan Co., Ltd. based on interpretations and/or observations of test results. The
test results show that the equipment tested is capable of demonstrating compliance with the requirements as
documented in this report.

Note: The results documented in this report apply only to the tested sample, under the conditions and modes
of operation as described herein. This document may not be altered or revised in any way unless done so by
Underwriters Laboratories Taiwan Co., Ltd. and all revisions are duly noted in the revisions section. Any
alteration of this document not carried out by Underwriters Laboratories Taiwan Co., Ltd. will constitute
fraud and shall nullify the document. This report must not be used by the client to claim product certification,
approval, or endorsement by NVLAP, NIST, any agency of the Federal Government, or any agency of any
government.

Prepared By: Approved and Authorized By:
Sally Lu / Date : 2022/6/7 Eric Lee Date : 2022/6/7
Project Handler Senior Laboratory Engineer

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000
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2. Summary of Test Results

Summary of Test Results
FCC Clause Test Items Result
15.247(a)(2) 6dB Bandwidth PASS
15.247(b) Conducted Output Power PASS
15.247(e) Power Spectral Density PASS
15.247(d) Antenna Port Emission PASS
15.205/15.209 / Radiated Emissions and PASS

15.247(d) Band Edge Measurement
15.207 AC Power Conducted Emission PASS
15.203 Antenna Requirement PASS

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: 17-EM-F0876 / 6.0
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3. Test Methodology and Reference Procedures

The tests documented in this report were performed in accordance with 47 CFR FCC Part 2,
KDB558074 D01 Meas Guidance v05r02, KDB414788 D01 Radiated Test Site vO1r01, ANSI
C63.10-2013 and KDB 662911 D01 Multiple Transmitter Output v02r01.

4. Facilities and Accreditation

Test Location

Underwriters Laboratories Taiwan Co., Ltd.

Address

Building B and Building E, No. 372-7, Sec. 4, Zhongxing
Rd., Zhudong Township, Hsinchu County, Taiwan

Accreditation
Certificate

Underwriters Laboratories Taiwan Co., Ltd. is accredited by
TAF, Laboratory Code 3398.

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948

Doc No: 17-EM-F0876 / 6.0
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5. Measurement Uncertainty

For statement of conformity, accuracy method (Section 8.2.4 and 8.2.5 of 1ISO Guide 98-4)
was applied as decision rule for measurement in this test report.

The following uncertainties have been calculated to provide a confidence level of 95 % using
a coverage factor k=2.

Measurement Frequency Uncertainty
Conducted disturbance at mains terminals ports 150kHz ~ 30MHz +2.9dB
RF Conducted 9 kHz - 40GHz +2.4dB
Radiated disturbance below 30MHz 9 kHz - 30 MHz +19dB
Radiated disturbance below 1 GHz 30MHz ~ 1GHz +5.8dB
Radiated disturbance above 1 GHz 1GHz ~ 40GHz +4.8dB

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX') :+886-3-583-7948 Doc No: 17-EM-F0876 / 6.0
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6. Equipment under Test

6.1. Description of EUT

Product LITEBOXER TABLET
Brand Name LITEBOXER
Model Name LB-TABLETO1

Operating Frequency | 2412MHz ~ 2462MHz

CCK, DQPSK, DBPSK for DSSS

Modulation
64QAM, 16QAM, QPSK, BPSK for OFDM

802.11b: up to 11 Mbps
Transfer Rate 802.11g: up to 54 Mbps
802.11n: up to MCS15

11 for 802.11b, 802.11g, 802.11n (HT20)

Number of Channel
7 for 802.11n (HT40)

802.11b: 23.08 dBm
Maximum Output 802.11g: 25.92 dBm

Power 802.11n (HT20): 25.14 dBm

802.11n (HT40): 24.36 dBm
Normal Voltage 120Vac/ 60Hz
S/N VLB10B2329100044
Conducted Test: 4848505
Sample ID .
Radiated Test; 4848508
Software Version Android verson 11

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: 17-EM-F0876 / 6.0
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Note:

1. The EUT incorporates a MIMO function. Physically, the EUT provides two completed
transmitters and two receivers.

Modulation Mode | Tx,Rx Function
802.11b 2TX,2RX
802.11g 2TX2RX

802.11n (HT20) 2TX,2RX
802.11n (HT40) 2TX,2RX

2. The EUT contains following accessory devices:

Product Brand Model Description

Input: 100-240Vac, 2A, 50-60Hz

AC Adapter EDACPOWER EA10731J-120 | Output: 12V, 5A, 60W
ELEC . :
Length: 1.7m, with one core
Power cord Xinbaihui XBH-M31 1.6m

3. The above EUT information is declared by manufacturer and for more detailed features
description, please refer the manufacturer’s or user’s manual.

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: 17-EM-F0876 / 6.0



Q

Test report No.
Page

Issued date
FCCID

: 4790358903-US-R0-VO0
: 10 of 102

: 2022/6/7

: 2A4GY-LB-TABLETO01

6.2. Channel List

11 channels are provided for 802.11b, 802.11g and 802.11n (HT20):

Channel Frequency (MHz) Channel Frequency (MHz)
1 2412 7 2442
2 2417 8 2447
3 2422 9 2452
4 2427 10 2457
5 2432 11 2462
6 2437 - -

7 channels are provided for 802.11n (HT40):

Channel Frequency (MHz) Channel Frequency (MHz)
3 2422 7 2442
4 2427 8 2447
5 2432 9 2452
6 2437 - -

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone

:+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948

Doc No: 17-EM-F0876 / 6.0
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6.3. Test Condition
Test Site | Environmental Input Tested
\GSELEE No. Condition Power UGSEIRENS by
Antenna Port
22~26°C/ 120Vac/ 2022/04/14~ . .
Conducted SR4 62-68%RH | 60Hz 2022/04/22 | Mike Cai
Measurement
Radiated
; 22~26°C/ 120Vac/ 2022/04/14~ . .
Spurious 966-2 0 Mike Cai
Emission 62~68%RH 60Hz 2022/04/22
AC power Line
22~26°C/ 120Vac/ 2022/04/22~ . .
Conducted SR1 62-68%RH | 60Hz 2022/04/22 | Mike Ca
Emission
FCC Test Firm Registration Number: 498077
6.4. Description of Available Antennas
Ant. | Transmitter Maximum Gain
No. Circuit Brand Name Model Name | Ant. Type (dBi)
. . 2.4GHz: 3.3
1 Chain (0)+(1) | InnoComm Mobile N/A PCB 5GHz: 3.53
. . 2.4GHz: 3.91
2 Chain (0)+(1) | InnoComm Mobile N/A PCB EGHz 3.83

Note: The above antenna information was provided from customer and for more detailed features
description, please refer the manufacturer’s specification or user’s manual.

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: 17-EM-F0876 / 6.0
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6.5. Test Mode Applicability and Tested Channel Detail

- The fundamental of the Antenna was investigated in three orthogonal axes X-Y/Y-Z/X-Z, it was
determined that X-Z plane was worst-case. Therefore, all final radiated testing was performed
with the Antenna in X-Z plane.

- For Antenna Port Conducted Measurement, this item includes all test value of each mode, but
only includes spectrum plot of worst value of each mode.

- For below 30MHz testing, investigation was done on three antenna orientations (parallel,
perpendicular, and ground-parallel), parallel and perpendicular are the worst orientations,
therefore testing was performed on these two orientations only.

- For below 1 GHz radiated emission and AC power line conducted emission have performed all
modes of operation were investigated and the worst-case emissions are reported.

- Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

Test Item Mode Modulation | Modulation | Available Test Data
Technology Type Channel Channel Rate
802.11b DSSS DBPSK 1to 11 1,6,11 1 Mbps
Radiated Emissions 802.11g OFDM BPSK 1to 11 1,2,6,11 6 Mbps
(Above 1GH2) 802.11n20 OFDM BPSK 1to11 16,11 MCSO0
802.11n40 OFDM BPSK 3t09 3,4,6,9 MCSO0
Radiated Emissions
(Below 1GHz) 802.11g OFDM BPSK 1to 11 6 6 Mbps
AC Power Line
Conducted Emission 802.11g OFDM BPSK 1to 11 6 6 Mbps
802.11b DSSS DBPSK 1to 11 1,6,11 1 Mbps
*Antenna Port 802.11g OFDM BPSK 1to11 1,2,6,11 6 Mbps
Conducted
Measurement 802.11n20 OFDM BPSK 1to11 1,6,11 MCSO0
802.11n40 OFDM BPSK 3t09 3,4,6,9 MCS0

*Note: For antenna port conducted measurement item, inner channels only test conducted output power
and conducted out of band emission.

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: 17-EM-F0876 / 6.0
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6.6. Duty cycle

On On+Off Dutv Eactor VBW Set
Mode Time Time Duty Cycle 3(/ dB) (above
(ms) (ms) 1GHz)

802.11b 8.380 8.440 0.99 N/A 10Hz

802.11g 1.383 1.450 0.95 0.21 1kHz

802.11n(HT20) | 1.288 1.355 0.95 0.22 1kHz

802.11n(HT40) | 0.647 0.702 0.92 0.35 2kHz

802.11b 802.11g

Ref Level 0.00 dém @ RBW 1 MHz Ref Level 0.00 dBm @ RBW 1MHz
Att 20 dE @ SWT 20m: @ VBW 1 MHz Att 20 dB @ SWT 5ms @ VBW 1 MHz
02, 11b @ 1Pk View 02.11g @ 1Pk View
mi[1] -4.08 dBm) a1 3 M1[1 724 dBm|
- - esoon msf | Wystdobipti o b A e
-10 dBj M2[1] 4.06 dBm| ol li [ T T mz[1 -5.70 dB|
964000 ms| 2.14300 ms|
20 20
-30 30
40 d 40 d
50 50
-60 60
K
70 70 ~‘
80 &0
o0 a0
CF 2,412 GHz 2001 pts z.0ms/ | ||[cF 2.412 cHz 2001 pts 500.0 s/
Marker Marker
Type | ref | Trc | X-valug 1 y-value |__Function | Function Result || || _Type | Ref | Trc | X-valug 1 y-value |__Function__| Function Result |
w1 1 126 ms 4.08 dBm M1 1 760.0 ps 7.24 aBm
7] 1 .64 ms -4.06 dBm M2 i 2.143 ms -5.70 dBm
[E) 1 9.7 ms -4.15 dsm M3 1 2.21 ms -7.22 d8m

802.11n(HT20) 802.11n(HT40)

Spectrum ] =) |["S pectrum 1 [

Ref Level 0.00 dem © RBW 1MHz Ref Level 0.00 dém  RBW 1MHz
jo ALt 20 dB @ SWT Sms & VBW 1 MHz o Att 20 dB & SWT 2 ms & VBW 1 MHz
02, 11n(H120) @ 1Pk View ]| [Eo2-1ininTa0) @ 1Pk view

" e M1[1] -8.01 dB M1[1] -26.15 dBm)|
406.000 ps|
1 ‘{1 ~7.13\dl -1 2018 dB
2.50300 ms| o f
20 i 20 el 7 !
30 -30
40 d 40 d W‘
50 50
-60 60
i T \" l 7 W W ﬁ’
80 &0
o0 a0
CF 2,412 GHz 2001 pts 500.0 ps/ | ||| cF 2.422 cHz 2001 pts 200.0 ps/
Marker Marker
Type | ref | Trc | X-valug 1 y-value |__Function | Function Result || || _Type | Ref | Trc | X-valug 1 y-value |__Function__| Function Result |
w1 1 1215 ms 5.01 dém M1 1 306.0 s 26.15 dbm
7] 1 2.503 ms -7.13 dém M2 i 953.0 ps -20.18 dém
[E) 1 2.57 ms -7.67 dsm M3 1 1.008 ms -26,02 dem
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7. Test Equipment

Test Equipment List
Equipment | Manufacturer Model No. Serial No. Cal. Date E)éF:t';ed
Radiated Spurious Emission
Spectrum Keysight N9010A MY56070827 | 2021/11/9 | 2022/11/8
Analyzer
EMI Test Rohde & ESR7 101754 | 2021/12/10 | 2022/12/9
Receiver Schwarz
Loop Antenna ETS lindgren 6502 00213440 2021/12/23 | 2022/12/22
Trilog-
Broadband Schwarzbeck & VULB 9168 & 774 & AT-
Antenna with EMCI N-6-05 N0538 2022/2/8 2023/217
5dB Attenuator
Hom Antenna | g varsbeck | BBHA 9120 D 01690 2021/12/13 | 2022/12/12
(1-18 GHz)
Horn Antenna
(18-40 GH2) Schwarzbeck BBHA 9170 781 2021/12/17 | 2022/12/16
Preamplifier
(30-1000 MHz) EMCI EMC330E 980405 2021/6/8 2022/6/7
Preamplifier
(1-18 GH2) EMCI EMCO051835BE 980406 2022/2/16 2023/2/15
Preamplifier
(18-40GH?) EMCI EMC184040SEE 980426 2021/5/19 | 2022/5/18
. K1K50-UP0264- | 170214-4 &
Cables Hanyitek K1K50-2500 1704252 2021/12/3 | 2022/12/2
. K1K50-UP0264- | 170214-1 &
Cables Hanyitek K1K50-2500 170214-2 2021/12/3 | 2022/12/2

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone

:+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948

Doc No: 17-EM-F0876 / 6.0
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Test Equipment List
Equipment Manufacturer | Model No. Serial No. Cal. Date E)éF:t?d
Antenna Port Conducted Measurement

Spectrum .

Analyzer Keysight N9010A MY56070834 2021/10/29 2022/10/28
P“'Ssgnzg‘r"’er Anritsu MA2411B 1531202 2021/12/22 | 2022/12/21
Power Meter Anritsu ML2495A 1645002 2021/12/22 2022/12/21

AC power Line Conducted Emission

EMI Test Rohde & ESR7 101753 2021/11/15 | 2022/11/14

Receiver Schwarz
Two-Line V- Rohde & ENV216 102136 2021/8/30 | 2022/8/29

Network Schwarz

Impuls-Begrenzer | Rohde & ESH3-22 102219-Qt 2021/8/26 | 2022/8/25
Pulse Limiter Schwarz
T0732ACFD20
Cables TITAN CFD200 020A300-1 2022/3/16 2023/3/15
UL Software

Description Name Version
Radiated measurement e3 6.191211 (V6)
Conducted measurement RF Conducted Test Tools ver 2.4.0.620b

AC power Line Conducted Emission EZ_EMC UL-3A1.2

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: 17-EM-F0876 / 6.0
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8. Description of Test Setup
Support Equipment
ID Equipment Brand Name Model Name S/IN Remark
A Laptop Lenovo T460 PCOFWUSY | Provide by lab
B Adapter EDAé:LPEOCWER EA10731J-120 NA Provide by client
1/0O Cables
ID Equipment Brand Name Model Name | Length (m) Remark
1 Micro USB Cable fujiei 208145 1 Provide by lab
2 DC Cable EDACPOWER | £ p107313-120 17  |Provide by client
ELEC with one core
3 AC Cable Xinbaihui XBH-M31 1.6 Provide by client

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
:+886-2-7737-3000
Facsimile (FAX) :+886-3-583-7948

Telephone

Doc No: 17-EM-F0876 / 6.0
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Test Setup

Controlled using a bespoke application (cmd(command)) on a test Notebook. The
application was used to enable a continuous transmission mode and to select the test
channels, data rates, modulation schemes and power setting as required.

Setup Diagram for Test

.
(A) Laptop Mo EUT  peis

2

M (BlAdapter

Under Tahle

ERemote Site

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000
Facsimile (FAX') :+886-3-583-7948 Doc No: 17-EM-F0876 / 6.0
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9. Test Results

9.1.6dB Bandwidth

Requirements

The minimum 6 dB bandwidth shall be at least 500 kHz.

Test procedure

a. Set resolution bandwidth (RBW) = 100kHz.

b. Set the video bandwidth (VBW) > 3 x RBW, Detector = Peak.

c. Trace mode = max hold.

d. Sweep = auto couple.

e. Measure the maximum width of the emission that is constrained by the frequencies
associated with the two amplitude points (upper and lower) that are attenuated by 6 dB
relative to the maximum level measured in the fundamental emission.

Test Setup

Spectrum
EUT Attenuator | Analyzer

The loss between RF output port of the EUT and the input port of the Spectrum Analyzer has been
taken into consideration.

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000
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Test Data
Freq 6dB BW (MHz) Limit
Jilpeee CH | (MHz) [ Chaino | Chainil (MHz) | Result
1 2412 10.066 9.059 0.5 Pass
802.11b 6 2437 10.082 8.032 0.5 Pass
11 2462 9.065 9.071 0.5 Pass
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Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000
Facsimile (FAX') :+886-3-583-7948 Doc No: 17-EM-F0876 / 6.0



Test report No.  : 4790358903-US-R0-V0
Page : 21 of 102
Issued date : 20221617

FCCID : 2A4GY-LB-TABLETO1
Freq 6dB BW (MHz) Limit
Jilpeee CH | (MHz) [ Chaino | Chainil (MHz) | Result
1 2412 15.340 13.803 0.5 Pass
802119 | 6 | 2437 15.132 15.694 0.5 Pass
11| 2462 12.648 16.084 0.5 Pass
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Fre 6dB BW (MHz) Limit
B Cn (MHC;) Chain0 | Chanl | (MHz) | Result
1 2412 16.036 15.083 0.5 Pass
802.11n(HT20) 6 2437 15.074 14.665 0.5 Pass
11 2462 15.073 14.682 0.5 Pass
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Fre 6dB BW (MHz) Limit
B Cn (MHC;) Chain0 | Chanl | (MHz) | Result
3 2422 34.162 35.059 0.5 Pass
802.11n(HT40) 6 2437 35.135 30.130 0.5 Pass
9 2452 35.154 33.864 0.5 Pass
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9.2. Conducted Output Power

Requirements

For systems using digital modulation in the 2400-2483.5 MHz bands: 1 Watt.

Note:
1. Directional Gain = 10 log[(10%Y% + 106220 +, . +10%"20)2 / Nant] dBi.

Nant: Number of Transmit Antennas
G1, G2,..., Gn: Gain of Individual Antennas

2. Per KDB 662911 Method of conducted output power measurement on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4;
Array Gain = 0 dB (i.e., no array gain) for channel widths > 40 MHz for any Nant;
Array Gain =5 log(Nant/Nss) dB or 3 dB, whichever is less for 20-MHz channel widths with Nant > 5.

Test Procedure

A peak power sensor was used on the output port of the EUT. A power meter was used to read the
response of the peak power sensor. Record the power level.

Test Setup
EUT Atientator | spgﬁlggi Power Meter

The loss between RF output port of the EUT and the input port of the Power Meter has been taken into
consideration.
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Test Data
Peak Power
802.11b
Frequency Peak Power (dBm) Total Total Limit Pass /
Channel MH Power | Power dB Fail
(MH2) Chain 0 Chain 1 (mW) | (dBm) (dBm) 2l
1 2412 19.27 20.09 186.638 | 22.71 30 PASS
6 2437 19.21 20.78 203.236 | 23.08 30 PASS
11 2462 19.11 20.85 203.236 | 23.08 30 PASS
802.11¢g
Frequency Peak Power (dBm) ] ] Limit Pass /
Channel MH Power | Power dB Fail
(MH2) Chain 0 Chain 1 (mW) | (dBm) (dBm) 2l
1 2412 19.71 19.92 191.867 | 22.83 30 PASS
2 2417 21.94 21.64 301.995 | 24.80 30 PASS
6 2437 22.56 23.24 390.841 | 25.92 30 PASS
11 2462 20.47 23.01 311.172 | 24.93 30 PASS
802.11n (HT20)
Frequency Peak Power (dBm) ] ] Limit Pass /
Channel MH Power | Power dB Fail
(MH2) Chain 0 Chain 1 (mW) | (dBm) (dBm) 2
1 2412 20.79 20.94 244343 | 23.88 30 PASS
6 2437 21.45 22.71 326.588 | 25.14 30 PASS
11 2462 20.42 22.89 304.789 | 24.84 30 PASS
802.11n (HT40)
Frequency Peak Power (dBm) Total Total Limit Pass /
Channel MH Power | Power dB Eail
(MHz) Chain 0 Chain 1 (mw) | (dBm) (dBm) Gl
3 2422 18.41 18.27 136.458 | 21.35 30 PASS
4 2427 18.60 18.94 150.661 | 21.78 30 PASS
6 2437 20.84 21.80 272.898 | 24.36 30 PASS
9 2452 18.70 20.28 180.717 | 22.57 30 PASS
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Average Power (Reference Only)
802.11b
Average Power (dBm) Total Total
Channel Fr?\alllj_fncy Power | Power
(MH2) Chain 0 Chain 1 (mW) | (dBm)
1 2412 18.07 18.28 131.522 | 21.19
6 2437 18.13 18.54 136.458 | 21.35
11 2462 18.14 18.58 137.404 | 21.38
802.11¢g
Average Power (dBm) Total Total
Channel Fr?\(jlllj_fncy Power | Power
(MH2) Chain 0 Chain 1 (mW) | (dBm)
1 2412 12.87 12.65 37.757 15.77
2 2417 15.77 15.43 72.611 18.61
6 2437 17.11 17.45 106.905 | 20.29
11 2462 14.05 15.96 64.863 18.12
802.11n (HT20)
Average Power (dBm) Total Total
Channel Fr?\(jlllj_fncy Power | Power
(MH2) Chain 0 Chain 1 (mW) | (dBm)
1 2412 13.41 13.23 42.954 16.33
6 2437 16.01 16.53 84.918 19.29
11 2462 13.47 15.33 56.364 17.51
802.11n (HT40)
Average Power (dBm) Total Total
Channel Fr?\(/llllj_fncy Power | Power
(MHz) Chain 0 Chain 1 (mW) | (dBm)
3 2422 10.49 10.67 22.856 13.59
4 2427 11.46 11.87 29.376 14.68
6 2437 14.12 15.01 57.544 17.60
9 2452 11.63 13.09 34.914 15.43
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9.3. Power Spectral Density

Requirements

The Maximum of Power Spectral Density Measurement is 8dBm in any 3 kHz (If Grx > 6 dBi, then
PSD =8 - (GTx — 6))

Note:

1. PSD = power spectral density that he same method as used to determine the conducted output power shall be
used to determine the power spectral density. And power spectral density in dBm/MHz.

2. Grx = the maximum transmitting antenna directional gain in dBi.

3. Directional Gain = 10 log[(10¥20 + 106220 + . +10°"2%)2 | Nant] dBi.

Nant: Number of Transmit Antennas
G1, G2,..., Gn: Gain of Individual Antennas

Test procedure

For Peak power

Set analyzer center frequency to DTS channel center frequency.

Set the span to 1.5 times the DTS bandwidth.

Set the RBW to: 3 kHz<RBW < 100 kHz.

Set the VBW >3 x RBW.

Detector = peak.

Sweep time = auto couple.

Trace mode = max hold.

Allow trace to fully stabilize.

Use the peak marker function to determine the maximum amplitude level within the RBW.

mST@ o a0 o

Test Setup

Spectrum
EUT Attenuator | Analyzer

The loss between RF output port of the EUT and the input port of the Spectrum Analyzer has been
taken into consideration.

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: 17-EM-F0876 / 6.0



Test report No.  : 4790358903-US-R0-V0

Page : 31 of 102
Issued date : 2022/6/7
FCCID : 2AAGY-LB-TABLETO1
Test Data
. Directional
Freq Total PSD Limit .
leels <l (MHz) |(dBm/3KHz)|(dBm/3kHz) (ﬁgl") Result
1 2412 -2.47 7.38 6.62 Pass
802.11b 6 2437 -1.26 7.38 6.62 Pass
11 2462 -1.01 7.38 6.62 Pass
Freq PSD per Chain (dBm/3kHz)
gt Ela (MH2) Chain 0 Chain 1
1 2412 -4.902 -4.453
802.11b 6 2437 -5.52 -2.956
11 2462 -4.917 -3.281

802.11b, CH6

A N
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_— Directional
Freq Total PSD Limit .
il e (MHz) |(dBm/3KkHz)|(dBm/3kHz) (ﬁgl") RESUE
1 2412 -10.62 7.38 6.62 Pass
802.11g 6 2437 -5.63 7.38 6.62 Pass
11 2462 -71.74 7.38 6.62 Pass
Freq PSD per Chain (dBm/3kHz)
gt Ela (MH2) Chain 0 Chain 1
1 2412 -12.358 -13.103
802.11g 6 2437 -8.303 -8.629
11 2462 -10.557 -9.743
802.11g, CH6

802.11g, CH1
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. Directional
Freq Total PSD Limit .
leels <l (MHz) |(dBm/3KkHz)|(dBm/3kHz) (ﬁgl") Result
1 2412 -7.86 7.38 6.62 Pass
802.11n(HT20) 6 2437 -6.23 7.38 6.62 Pass
11 2462 -7.25 7.38 6.62 Pass
Freq PSD per Chain (dBm/3kHz)
gt Ela (MH2) Chain 0 Chain 1
1 2412 -10.533 -11.229
802.11n(HT20) 6 2437 -9.84 -8.402
11 2462 -11.611 -0.238

802.11n(HT20), CH1

802.11n(HT20), CH6
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_— Directional
Freq Total PSD Limit .
il e (MHz) |(dBm/3KkHz)|(dBm/3kHz) (ﬁgl") RESUE
3 2422 -14.83 7.38 6.62 Pass
802.11n(HT40) 6 2437 -10.58 7.38 6.62 Pass
9 2452 -12.77 7.38 6.62 Pass
Freq PSD per Chain (dBm/3kHz)
gt Ela (MH2) Chain 0 Chain 1
3 2422 -17.773 -17.903
802.11n(HT40) 6 2437 -14.151 -12.739
9 2452 -16.794 -14.73

802.11n(HT40), CH3

802.11n(HT40), CH6
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9.4. Conducted Out of Band Emission

Requirements

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power limits.
If the transmitter complies with the conducted power limits based on the use of RMS averaging over a
time interval, as permitted under paragraph (b) (3) of this section, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits specified in 815.209
(a) is not required.

Test procedure

Measurement Procedure REF

1. Set the RBW =100 kHz.

2. Set the VBW > 300 kHz.

3. Set the span to 1.5 times the DTS bandwidth.

4. Detector = peak.

5. Sweep time = auto couple.

6. Trace mode = max hold.

7. Allow trace to fully stabilize.

8. Use the peak marker function to determine the maximum power level in any 100 kHz band
segment within the fundamental EBW.

Measurement Procedure OOBE

1. Set RBW = 100 kHz.

2. Set VBW > 300 kHz.

3. Detector = peak.

4. Sweep = auto couple.

5. Trace Mode = max hold.

6. Allow trace to fully stabilize.

7. Use the peak marker function to determine the maximum amplitude level.

Test Setup
Spectrum
EUT Attenuator | Analyzer

The loss between RF output port of the EUT and the input port of the Spectrum Analyzer has been
taken into consideration.
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Test Data

802.11b, CH1, Chain 0, Reference

Spectrum ] E%]

Ref Level 20.00 dBm & RBW 100 kHz

jo Att 30 dB SWT 2 ms & VBW 300 kHz  Mode Sweep
SGL Count 100/100 TOF
11b-Chain 0-CH1 @1Pk View

M1[1] 7.77 dBm

2.4124800 GHz|
10 di 1

AT,
7 \
SR Vi

-40 dém

oMy f “ i

-60 deém:

-70 dBm

CF 2.412 GHz 2001 pts Span 60.0 MHz

802.11b, CH1, Chain 0, Conducted Emission

Spectrum ] ':%]
Ref Level 20.00 dBm @ RBW 100 kHz
| At 30 dB SWT 265ms @ VBW 300 kHz  Mode Sweep

SGL Count 20/20 TOF

L1b-Chain 0-CH1 @1Pk View

M1[1] -44.63 dBm
. 2.245539 GHz|
10 mz[1] -37.26 dBm)|

15.679950 GHz
0 der

-10 dBm

D1 -12.230 dbm

=20 dBm:

-30 deém:

-40 dBmew

-60 dBm

-70 dBm

Start 30.0 MH2z

Marker

Type | Ref | Trc | X-value | ¥-value | _Function |
M1 1 2.245530 GHz -44.63 dbm

15.67995 GH2Z -37.26 dBm

802.11b, CH1, Chain 0, Band edge
Spectrum ] [@

Ref Level 20.00 dBm & RBW 100 kHz

30001 pts Stop 26.5 GHz

Function Result

M2 1

|= Att 30dB  SWT 2 ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 TOF
L1b-Chain D-CH1 @1Pk View
m1[1] -18.90 dBm|
104 2.3970200 GHz|

M2[1] -44.52 dBm

MM 2.4B30500 GHz
o der J ]h
-10 dBm

o D1 -12.230 dbrm = f’ \
-30 dém Mﬁ‘ ”HL
-40 dBm f/ \ U\ t

I A A o Unbleppmbrsapiidbinssrnd

-60 dBm
-70 dBm ko
F1

Start 2.31 GHz 2001 pts Stop 2.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result

M1 1 2.39702 GHzZ -16.90 dBm

Mz 1 2.48385 GHz -44.52 dBm
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802.11b, CH1, Chain 1, Reference

jo Att

Spectrum ]
Ref Level 20.00 dém

(=]

& RBW 100 kHz

30 dB SWT 2 ms & VBW 300 kHz  Mode Sweep

SGL Count 100/100 TOF

L1b-Chain 1-CH1 @1Pk View

10 d

M1

M1[1]

8.10 dBm
2.4099910 GHz|

0ds

PR

-10 deém:

il

-20 dBm

o

-30 dém

\ |

-40 dém

i

D

I A

W
V

-60 deém:

-70 dBm

CF 2.412 GHz

2001 pts

Span 60.0 MHz

802.11b, CH1, Chain 1, Conducted Emission

Spectrum ] ':%]
Ref Level 20.00 dém ® RBW 100 kHz
| At 30 dB SWT 265ms @ VBW 300 kHz  Mode Sweep
SGL Count 20/20 TOF
11b-Chain 1-CH1 @ 1Pk View
m1[1] -45.49 dBm
. 1.729974 GHz
10 m2[1] -37.87 dBm
17.714610 GHz
0 der
-10d8m—tr, 11900 dem
-20 dBm
-30 dBm
M2
M \
-40 digy
-60 dBm
-70 dBm
Start 30.0 MH2z 30001 pts Stop 26.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 1.720374 GHz 4540 dBm
M2 1 17.71461 GH2z -37.87 dBm
802.11b, CH1, Chain 1, Band edge
Spectrum ]

po ALt

Ref Level 20.00 dBm

&)

& RBW 100 kHz

30 dB SWT 2 ms & VBW 300 kHz  Mode Sweep

SGL Count 1007100 TOF
11b-Chain 1-CH1 @1Pk View
M1[1] -27.48 dBm
. 2.3980650 GHz,
10 m2[1] -45.17 dBm|
.)""IM 2.4984800 GHz
0 der I Mk
-10dBM—r; 13 900 dbm ; "l
-20 dem
i l1
-30 dém w]
-40 dBm M b
1 ']\‘ L
bttt sntsinipohel L T e
n s
-60 dBm
-70 dBm ko
F1
Start 2.31 GHz 2001 pts Stop 2.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 2.398065 GHz -27.48 dbm
Mz 1 2.49848 GHz -45.17 dBm
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802.11b, CH6, Chain 0, Reference

Spectrum ]

(=]

Ref Level 20.00 dBm & RBW 100 kHz
jo Att 30 dB SWT 2 ms & VBW 300 kHz  Mode Sweep
SGL Count 100/100 TOF

L1b-Chain 0-CHE @ 1Pk View

M1[1]

10 d

6.70 dBm
2.4359810 GHz|

o et

0ds

Pil

-10 deém:

-20 dBm

-30 dém A

-40 dém

WM ”

=50 d&i

i

-60 deém:

-70 dBm

CF 2.437 GHz 2001 pts

Span 60.0 MHz

802.11b, CH6, Chain 0, Conducted Emission

Spectrum ]

(=]

Ref Level 20.00 dém
po ALt
SGL Count 20/20

® RBW 100 kHz
30 dB SWT 265ms @ VBW 300 kHz  Mode Sweep
TOF

L1b-Chain O-CHE @1Pk View

M1[1] -44.42 dBm
. 1.113505 GHz
10 m2[1] -38.37 dBm
19.786330 GHz
0 der
-10 dBm
D1 -13.300 dBm-
-20 dBm
-30 dém.
M2

-40vBm H mﬁ

-60 dBm

-70 dBm

Start 30.0 MH2z 30001 pts Stop 26.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 1.113505 GHz -44.42 dbm
M2 1 19.78633 GH2z -38.37 dBm

802.11b, CH6, Chain 0, Band edge

Spectrum ]

&)

Ref Level 20.00 dBm
po ALt

& RBW 100 kHz
30 dB SWT 2 ms & VBW 300 kHz  Mode Sweep
SGL Count 100/100 TOF

L1b-Chain O-CHE @1Pk View

M1[1] -45.33 dBm
. 2.3996800 GHz,
10 M2[1] -44.69 dBm|
J’“IIM 2.4860350 GHz
0 der A] 14
-10 dBm i ¥
D1 -13.300 dBm Jr |‘
-20 dem [ \
-30 dBm [Nl.lruu fM\K
-40 dBm T 1 i 1
L bt g b P -_m:mﬁb«:ﬂﬂmw \JWNM,!&EM
-60 dem
-70 dBm ko
F1
Start 2.31 GHz 2001 pts Stop 2.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 2.39968 GHzZ -45.33 dbm
Mz 1 2.486035 GHz -44.69 dBm
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802.11b, CH6, Chain 1, Reference

Spectrum ] E%]
Ref Level 20.00 dém & RBW 100 kHz
o Att 30dB SWT 2 ms @ VBW 300 kHz  Mode Sweep
SGL Count_100/100 TOF

L1b-Chain 1-CHE @ 1Pk View

10 d

M1[1] 9.51 dBm
M 2.4364900 GHz|

0ds

2

-10 deém:

A

-20 dBm

-30 dém

-40 dém

WA T Tt

-60 deém:

-70 dBm

CF 2.437 GHz

2001 pts Span 60.0 MHz

802.11b, CH6, Chain 1, Conducted Emission

SGL Count 100/

Spectrum ] ':%]
Ref Level 20.00 dém ® RBW 100 kHz
| At 30 dB SWT 265ms @ VBW 300 kHz  Mode Sweep
SGL Count 20/20 TOF
11b-Chain 1-CHE @ 1Pk View
m1[1] -45.46 dBm
. 983.802 MHz
10 m2[1] -38.02 dBm
16.013470 GHz
0 der
D1 -10.490 dBm
-20 dBm
-30 dBm
12
-4fgBm Ty
-60 dBm
-70 dBm
Start 30.0 MH2z 30001 pts Stop 26.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 983,302 MHz 4545 dBm
M2 1 16.01347 GH2z -38.02 dBm
802.11b, CH6, Chain 1, Band edge
Spectrum ] E%]
Ref Level 20.00 dém & RBW 100 kHz
o Att 30dB  SWT 2 ms @ VBW 300 kiz Mode Sweep

100 TDF

-40 dem

11b-Chain 1-CHE @ 1Pk View
m1[1] -44.84 dBm|
. 2.3968300 GHz
0 M2[1] -45.17 dBm
ﬂm 2.4890750 GHz
0 d
/B D1 -10.490 dBrm {' ‘
-20 dBm: f l\
-30 dlém \

Ll

[Pttt laidend” | U MWMMMP&L%

-60 dBm
-70 dBm o
F1 I

Start 2.31 GHz 2001 pts Stop 2.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result

M1 1 2.38683 GHz -42.84 dbm

[ZE] 1 2485075 GHz -45.17 dbm
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802.11b, CH11, Chain 0, Reference

Spectrum ] E%]

Ref Level 20.00 dBm & RBW 100 kHz
jo Att 30 dB SWT 2 ms & VBW 300 kHz  Mode Sweep
SGL Count 100/100 TOF

11b-Chain 0-CH11 @ 1Pk View

10 di 1

M1[1] 7.75 dBm
2.4624800 GHz|

M “\ I,

4 K
-20 dBm f

vl A

el L

vipihn’ [l M hudbosed

-60 deém:

-70 dBm

CF 2.462 GHz 2001 pts Span 60.0 MH:

z

802.11b, CH11, Chain 0, Conducted Emission

Spectrum ] ':%]

Ref Level 20.00 dém ® RBW 100 kHz

| At 30 dB SWT 265ms @ VBW 300 kHz  Mode Sweep
SGL Count 20/20 TOF

L1b-Chain O-CHL1 @LPk Wigw

0 dBr

M1[1] -44.39 dBm
. 2.275538 GHz|
10 m2[1] -37.87 dBm

15.928760 GHz

-10 dBm

D1 -12.250 dBm

=20 dBm:

-30 deém:

-40 dBmp:

-60 dBm

-70 dBm

Start 30.0 MHz 30001 pts Stop 26.5 GHz

Marker

Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1

2.275538 GHz -44.32 dBm
M2 1 15,928B76 GHz -37.87 dBm

802.11b, CH11, Chain 0, Band edge

Spectrum ] E%]

Ref Level 20.00 dém & RBW 100 kHz
o At 008 SWT 2ms ® VBW 300 kiz  Mode Sweep
SGL Count 100/100 TOF
11b-Chain 0-CH11 @ 1Pk View
Mil1] -45.90 dBm|
2.3917950 GHz
10d M2[1] -45.43 dBm
2.4853700 GHz
0 der

D1 -12.250 dBrm +

-10 dém ﬂ 1'1
/

=20 dem:

\
s N

-40 deém jm‘ l
mmm&mwwwmﬁn i meMM‘ I “%Mm

-60 dBm
-70 dBm ko
F1
|
Start 2.31 GHz 2001 pts Stop 2.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 2.391795 GHz -45.90 dBm
Mz 1 2.48537 GHz -45.43 dBm
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802.11b, CH11, Chain 1, Reference

Spectrum ] E%]
Ref Level 20.00 dém & RBW 100 kHz
o Att 30dB SWT 2 ms @ VBW 300 kHz  Mode Sweep
SGL Count_100/100 TOF
11b-Chain 1-CH11 @ 1Pk View
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802.11b, CH11, Chain 1, Conducted Emission

Spectrum ]

o
v
Ref Level 20.00 dém ® RBW 100 kHz

| At 30 dB SWT 265ms @ VBW 300 kHz  Mode Sweep
SGL Count 20/20 TOF

Llb-Chain 1-CH11 @LPk Wigw

M1[1] -44.74 dBm)|

2.269362 GHz
™M2[1] -38.02 dBm)|
17.711080 GHz|

0 dBr

FE-oiBm D1 -10.230 dBm

=20 dBm:

-30 deém:

Mz

-40 dBmpr I W l‘ '

-60 dBm

-70 dBm

Start 30.0 MH2z

Marker

Type | Ref | Trc | X-value | ¥-value | _Function Function Result
M1 1 2260362 GHz -44.74 dbm

17.71108 GH2z -38.02 dBm

30001 pts

Stop 26.5 GHz

M2 1

802.11b, CH11, Chain 1, Band edge

Spectrum ] E%]
Ref Level 20.00 dém & RBW 100 kHz
o Att 30dB  SWT 2 ms @ VBW 300 kiz Mode Sweep
SGL Count 100/100 TOF
11b-Chain 1-CH11 @ 1Pk View
m1[1] -46.00 dBm
. 2.3934100 GHz,
10 m2[1] -44.54 dBm|
2.4889800 GHz,
0 dar J} u
+6-dBm—D1 -10.230 dBm / ‘1
-20 dem j H‘
-30 dBm [ ‘
-40 dBm T i “ ~t
-60 dBm
-70 dBm ko
F1
Start 2.31 GHz 2001 pts Stop 2.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 2.39341 GHz ~46.00 dbm
Mz 1 2.48898 GHz -44.54 dBm

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: 17-EM-F0876 / 6.0



Test report No.
Page

Issued date
FCCID

142 of 102
1 20221617

802.11g, CH1, Chain 0, Reference

Spectrum ]

(=]

Ref Level 15.00 dBm

& RBW 100 kHz

jo Att 25dB SWT 2 ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 TOF
11g-Chain 0-CH1 @1Pk View

10d

0de

M1[1]

1.78 dBm
2.4144890 GHz|

~10 dBm:

i

-20 dBm J

K

-30 dBm ;'p

a0 dBm "“'"‘“.‘.'J

T
WM

=60 dem:

-70 dBm:

-80 dBm

CF 2.412 GHz

2001 pts

Span 60.0 MHz

802.11g, CH1, Chain 0, Conducted Emission

Spectrum ]

(=]

Ref Level 15.00 dém

® RBW 100 kHz

| At 25 dB  SWT 265ms @ VBW 300 kHz  Mode Sweep
SGL Count 20/20 TOF
11g-Chain 0-CH1 @1Pk View
10d8 M1[1] -49.82 dBm
2.219069 GHz
mM2[1] -44.45 dBm
0d8 6.065160 GHz
-10 dém

S5 dEm—HPL -18.220 dBm

-30 dém

-40 dBm o

-60 dem
-70 deém-
-80 dam:
Start 30.0 MH2z 30001 pts Stop 26.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 2.210060 GHz -40.82 dbm
M2 1 6.06516 GHZ -44 .45 dBm

802.11g, CH1, Chain 0, Band edge

Spectrum ]

&)

Ref Level 15.00 dém ® RBW 100 kHz
o At 25 B SWT 2ms @ VBW 300 kHz  Mode Swesp
SGL Count 100/100 TOF
11g-Chain 0-CH1 @1Pk View
o8 Mil1] -36.52 dBm|
2.3998700 GHz
m2[1] -50.27 dBm)
0 de H% 2.4977200 GHz
-10 dém: |

|55 em—01 -18.220 dbm:

-30 dém

1

-40 dBm

i

al

1)
r | — " ¥
11 S o, e v e UL R LT e T Dy
-60 deém
-70 dém
F2
-30 dém F1 T
Start 2.31 GHz 2001 pts Stop 2.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 2.39987 GHz -36.52 dBm
Mz 1 2.49772 GHz -50.27 dBm

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
:+886-2-7737-3000

Telephone

Facsimile (FAX) :+886-3-583-7948

Doc No: 17-EM-F0876 / 6.0

: 4790358903-US-R0-VO

1 2A4GY-LB-TABLETO01




Test report No.
Page

Issued date
FCCID

: 4790358903-US-R0-VO
: 43 of 102

1 2022/6/7

1 2A4GY-LB-TABLETO01

802.11g, CH1, Chain 1, Reference

Spectrum
Ref Level 15

o Att

SGL Count 100,

|

(=]

00 dém & RBW 100 kHz
25dB  SWT 2 ms @ VBW 300 kHz  Mode Sweep
/100 TOF

11g-Chain 1-CH

1 @1Pk View

10d

M1[1]

0de

ML

0.74 dBm
2.4069630 GHz|

~10 dBm:

Jolt s b
R

o

-20 dBm

-30 dBm

-40 dém

Mg 0 ¢ 1|

=60 dem:

SR gy

Wit

:

-70 dBm:

-80 dBm

CF 2.412 GHz

2001 pts

Span 60.0 MHz

802.11g, CH1, Chain 1, Conducted Emission

Spectrum

Ref Level 15
po ALt

SGL Count 20/20

|

(=]

00 dBm ® RBW 100 kHz
25 dB  SWT 265ms @ VBW 300 kHz  Mode Sweep
TOF

L1g-Chain 1-CH1 @1Pk View

0 db Mil1] -48.80 dBm|

E 751.749 MHz|
mM2[1] -45.06 dBm)

0d8 6.920141 GHz

-10 deém:

—20dem—{D1 -19.260 d

-30 dem

-40 dBm o

M1
- B,

-60 dem
-70 deém-
-80 dam:
Start 30.0 MH2z 30001 pts Stop 26.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 751,748 MHz -48.80 dbm
M2 1 6.920141 GHZ -45.06 dBm

802.11g, CH1, Chain 1, Band edge

Spectrum

po ALt
SGL Count 100/

Ref Level 15.00 dBm

|

&)

& RBW 100 kHz
25dB SWT 2 ms & VBW 300 kHz  Mode Sweep
100 TOF

11g-Chain 1-CHL

@ 1Pk View

10 dB

Mi1[1]

ode

M2[1] -5

-10 dém.

2.487,

T

-40.13 dBm
2.3998700 GHz|
0.03 dBm
3650 GHz

=2UEmT

-30 dém

D1 -19.260

|

d

\

-40 dBm

\

YR [T

-Si dBm

=60 dBm:

VT )
g (el

T T FTR e
iy Wil W

el
‘g

=70 deém:

-80 dém

Fe
£

Start 2.31 GHz

2001 pts Stop 2.5

GHz

Marker

X-value | ¥-value | _Function | Function Result

Mz

Type | Ref | Trc |
M1 1

2.39987 GHz
2.487365 GHz

-40.13 dBm

1 -50.03 dBm

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone
Facsimile (FAX) :+886-3-583-7948

:+886-2-7737-3000

Doc No: 17-EM-F0876 / 6.0




Test report No.  : 4790358903-US-R0-V0
Page 44 of 102
Issued date : 2022/6/7
FCCID : 2AAGY-LB-TABLETO01

802.11g, CH2, Chain 0, Reference

Spectrum ] E%]

Ref Level 20.00 dBm & RBW 100 kHz
jo Att 30 dB SWT 2 ms & VBW 300 kHz  Mode Sweep
SGL Count 100/100 TOF

11g-Chain 0-CHZ @1Pk View

M1[1] 4.56 dBm|
2.4157410 GHz,
10 d
M1
08 L. .L o
AL W‘M,ﬁ
-10 dém

/ \

-30 dBm oy VH

I Wm
e L™ &
AT A K
50 dem.

-60 deém:

-70 dBm

CF 2.417 GHz 2001 pts

Span 60.0 MHz

802.11g, CH2, Chain 0, Conducted Emission

Spectrum ] ':%]

Ref Level 20.00 dém ® RBW 100 kHz

| At 30 dB SWT 265ms @ VBW 300 kHz  Mode Sweep
SGL Count 20/20 TOF

11g-Chain D-CH2 @1Pk View

M1[1] -44.98 dBm
. 862.923 MHz
10 m2[1] -38.21 dBm

6.978375 GHz|

0 dBr

-10 dBm

D1 -15.440 dBm

=20 dBm:

-30 deém:

M2

4

-60 dBm

-70 dBm

Start 30.0 MHz 30001 pts
Marker

Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 862,923 MHz -44.08 dbm
M2 1 6.978375 GH2 -38.21 dBm

802.11g, CH2, Chain 0, Band edge

Stop 26.5 GHz

Spectrum ] E%]

Ref Level 20.00 dém ® RBW 100 kHz
I att 30 B SWT 2ms @ VBW 300 kHz  Mode Swesp
SGL Count 100/100 TOF
11g-Chain 0-CH2 @ 1Pk View
M1[1] -32.02 dBm
. 2.3993950 GHz
10 m2[1] -45.72 dBm|
mn 2.4981950 GHz
0 der r‘n-u"ﬁw
-10 dBm i l\[
DL -15.440 dBm: f T
-20 dBm

-30 dBm W \MWM
-40 dBm

i o4 b st

-60 dBm
-70 dBm ko
F1

Start 2.31 GHz 2001 pts Stop 2.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result

M1 1 2.399395 GHz -32.02 dbm

Mz 1 2.498195 GHz -45.72 dBm

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: 17-EM-F0876 / 6.0




Test report No.

Page
Issued date
FCCID

: 4790358903-US-R0-VO
: 45 of 102

1 2022/6/7

1 2A4GY-LB-TABLETO01

802.11g, CH2, Chain 1, Reference

Spectrum ]

(=]

Ref Level 15.00 dBm & RBW 100 kHz
jo Att 25dB SWT 2 ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 TOF

11g-Chain 1-CHZ @1Pk View

M1[1] 4.57 dbm|
od ML 2.4195190 GHz
. | FEP

wwwwr
-10 dBm

/ A

/ \

=60 dem:

-70 dBm:

-80 dBm

CF 2.417 GHz 2001 pts

Span 60.0 MHz

802.11g, CH2, Chain 1, Conducted Emission

Spectrum ]

(=]

Ref Level 15.00 dém
po ALt
SGL Count 20/20

® RBW 100 kHz
25 dB  SWT 265ms @ VBW 300 kHz  Mode Sweep
TOF

L1g-Chain 1-CHZ @1Pk View

10d8 M1[1] -49.96 dBm

997.037 MHz

mM2[1] -44.26 dBm

0d8 6.998669 GHz
-10 deém:

D1 -15.430 dBm-

-20 dém
-30 dBm:
-40 dBm

i ..,M” VOV VOETR RUPVR OO T

-60 dem
-70 deém-
-80 dam:
Start 30.0 MH2z 30001 pts Stop 26.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 907,037 MHz -49.06 dbm
M2 1 6.998669 GHZ -44.26 dBm

802.11g, CH2, Chain 1, Band edge

Spectrum ]

&)

Ref Level 15.00 dBm & RBW 100 kHz
po ALt 25dB SWT 2 ms & VBW 300 kHz  Mode Sweep
SGL Count 100/100 TDF

11g-Chain 1-CHZ @ 1Pk View
1048 M1[1] -34.80 dBm
2.3995850 GHz
M2[1] -50.34 dBm)
0dg Jee iy, 2.4930650 GHz
-10 dém: J L
D1 -15.430 dBm ]' l
-20 dem: J i
-30 dém -
40 dm # "‘ﬂm
M2
|kt bl M Wn. N
ﬁi wu— TRk e Wi
it LT, ey T
-60 dBm
-70 dBm
F2
-30 dém F1 T
Start 2.31 GHz 2001 pts Stop 2.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 2.399585 GHz -34.80 dbm
2 1 2.493065 GHz -50.34 dBm

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone :+886-2-7737-3000
Facsimile (FAX) :+886-3-583-7948

Doc No: 17-EM-F0876 / 6.0



Test report No.  : 4790358903-US-R0-V0
Page : 46 of 102
Issued date : 2022/6/7
FCCID : 2AAGY-LB-TABLETO01

802.11g, CH6, Chain 0, Reference

Spectrum ] r‘%‘

Ref Level 20.00 dBm & RBW 100 kHz
jo Att 30 dB SWT 2 ms & VBW 300 kHz  Mode Sweep
SGL Count 100/100 TOF

11g-Chain 0-CHE @ 1Pk View

Mi[1] 5.80 dbm
2.4302590 GHz,

10 df TIT

0de r""' .nn‘_l_'a%w.l

-10dem

¥ y
\ WM ““’“'Wm

-30 dBm i + ,.,."hr

=50 dém:

-60 deém:

-70 dBm

CF 2.437 GHz 2001 pts

Span 60.0 MHz

802.11g, CH6, Chain 0, Conducted Emission

Spectrum ] mv]

Ref Level 20.00 dém ® RBW 100 kHz

| At 30 dB SWT 265ms @ VBW 300 kHz  Mode Sweep
SGL Count 20/20 TOF
11g-Chain O-CHE @ 1Pk View

M1[1] -45.07 dBm
. 1.140858 GHz
10 m2[1] -38.07 dBm

15.997590 GHz

0 dm

-10 dBm

D1 -14.200 dBm

=20 dBm:

=30 dem:

-60 dBm

-70 dBm

Start 30.0 MHz 30001 pts
Marker

Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 1.140858 GHz -45.07 dbm
M2 1 15.99759 GH2z -38.07 dBm

802.11g, CH6, Chain 0, Band edge

Stop 26.5 GHz

Spectrum ] r‘%‘

Ref Level 20.00 dém & RBW 100 kHz
o At 008 SWT 2ms ® VBW 300 kiz  Mode Sweep
SGL Count 100/100 TOF
11g-Chain 0-CHE @ 1Pk View
Mil1] -42.10 dBm|
2.3975900 GHz
10d M2[1] -45.14 dBm)

2.4850850 GHz|
0 dom |

"

-10 dBm

] [
D1 -14.200 dBm
-20 dBém f ]

o o |,

S PPN A N W e el it
Ptk el fulutall ' dhar

-60 dBm
-70 dBm o
F1 I
|
Start 2.31 GHz 2001 pts Stop 2.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 2.35758 GHz -42.10 dbm
[ZE] 1 2485085 GHz -45. 14 dbm

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX') :+886-3-583-7948 Doc No: 17-EM-F0876 / 6.0




Test report No.
Page

Issued date
FCCID

: 4790358903-US-R0-VO
: 47 of 102

1 2022/6/7

1 2A4GY-LB-TABLETO01

802.11g, CH6, Chain 1, Reference

Spectrum ]

(=]

Ref Level 20.00 dBm
jo Att
SGL Count 100/100 TOF

& RBW 100 kHz
30 dB SWT 2 ms & VBW 300 kHz  Mode Sweep

11g-Chain 1-CHE @ 1Pk View

M1[1]

104 |

6.90 dBm
2.4357110 GHz|

0da 1

-10 deém: r

-20 dBm

-30 dBm S

-40 dém

i
Ty

=50 dém:

-60 deém:

-70 dBm

CF 2.437 GHz 2001 pts

Span 60.0 MHz

802.11g, CH®6, Chain 1, Conducted Emission

Spectrum ]

(=]

Ref Level 20.00 dém ® RBW 100 kHz
| At 30 dB SWT 265ms @ VBW 300 kHz  Mode Sweep
SGL Count 20/20 TOF

L1g-Chain 1-CHE @1Pk View

M1[1] -44.66 dBm
. 2.300244 GHz|
10 m2[1] -38.46 dBm
19.722800 GHz
o dem
-10 dBm
D1 -13.100 den
-20 dBm
-30 dBm
M2

-40 dBmiw q mﬁ

-60 dBm

-70 dBm

Start 30.0 MH2z 30001 pts Stop 26.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 2.300244 GHz -44.66 dbm
M2 1 19,7228 GH2z -38.46 dBm

802.11g, CH6, Chain 1, Band edge

Spectrum ]

&)

Ref Level 20.00 dBm
po ALt

& RBW 100 kHz
30 dB SWT 2 ms & VBW 300 kHz  Mode Sweep
SGL Count 100/100 TOF

L1g-Chain 1-CHE @1Pk View

M1[1] -44.16 dBm
. 2.3983500 GHz,
10 M2[1] -44.32 dBm|
1k 2.4962950 GHz,
0 dem r ]
-10 dBm { t
D1 -13.100 dBm ‘) ll
-20 dem J
-30 dBm: 1 Wit
-40 dBm W‘Jm‘ e
R (e N . T
" “*Mﬁﬂ , ﬂbﬂm&!m&ﬁuﬂm&l"*_ﬂw oy < ul kil A
-60 dBm
-70 dBm ko
F1 I
Start 2.31 GHz 2001 pts Stop 2.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 2.39835 GHz -44.16 dBm
Mz 1 2.496295 GHz -44.32 dBm

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone :+886-2-7737-3000
Facsimile (FAX) :+886-3-583-7948

Doc No: 17-EM-F0876 / 6.0




Test report No.

Page
Issued date
FCCID

: 4790358903-US-R0-VO
: 48 of 102

1 2022/6/7

1 2A4GY-LB-TABLETO01

802.11g, CH11, Chain 0, Reference

Spectrum ] r‘%‘

Ref Level 15.00 dBm & RBW 100 kHz

jo Att 25dB SWT 2 ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 TOF
11g-Chain 0-CH11 @ 1Pk View

Mi[1] 3.63 dBm|
od 2.4607110 GHz
M1 |

"

ww
o /

,\“FP

-40 dem b

WMWM Mottt
Wbk

-60 dem

70 dem

80 dem

CF 2,462 GHz 2001 pts Span 60.0 MHz

802.11g, CH11, Chain 0, Conducted Emission

Spectrum ] mv]
Ref Level 15.00 dém ® RBW 100 kHz
| At 25 dB  SWT 265ms @ VBW 300 kHz  Mode Sweep
SGL Count 20/20 TOF
11g-Chain 0-CH11 @ 1Pk View
0 ds, m1[1] -48.62 dBm
E 759.690 MHz|
m2[1] -44.90 dBm
0d8 6.989845 GHz
-10 dém
D1 -16.370 dBm
-20 dBm
-30 dBm:
-40 dBm s
M1
-60 dem
-70 deém-
-80 dam:
Start 30.0 MH2z 30001 pts Stop 26.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 750,60 MHz -48.62 dbm
M2 1 65.989845 GHzZ -44.90 dBm

802.11g, CH11, Chain 0, Band edge

Spectrum ] r‘%‘

Ref Level 15.00 dBm & RBW 100 kHz

po ALt 25dB SWT 2 ms & VBW 300 kHz  Mode Sweep
SGL Count 100/100 TDF

L1g-Chain 0-CH11 @LPk Wigw

e Mil1] -49.14 dBm
B 2.3929350 GHZ|

mz[1] -44.07 dBm
0de MM 2.4845150 GHz
-10 dém:

D1 -16.370 dBm’ ‘J
-20 dém

‘\
-30 dem f \
-40 dBm i w G

M1
r ¥ " T
S e T e P T T v Wtip)
-60 deém
-70 dém
F2

-30 dém F1 T
Start 2.31 GHz 2001 pts Stop 2.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result

M1 1 2.392935 GHz -43.14 dbm

Mz 1 2.494515 GHz -44.07 dBm

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone

:+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948

Doc No: 17-EM-F0876 / 6.0



Test report No.
Page

Issued date
FCCID

: 4790358903-US-R0-VO
: 49 of 102

1 2022/6/7

1 2A4GY-LB-TABLETO01

802.11g, CH11, Chain 1, Reference

Spectrum

jo Att

Ref Level 20.00 dBm

SGL Count 100/100

|

(=]

& RBW 100 kHz
30 dB SWT 2 ms & VBW 300 kHz  Mode Sweep
TDF

11g-Chain 1-CH11 @ 1Pk View

10 d

M1[1]

4.52 dBm
2.4669780 GHz|

0ds

-10 deém:

.

-20 dBm

\

-30 dém

\

-40 dém

JMWVJ

by

(TP
LU S LRl
=50 dam:

T g uipd

-60 deém:

-70 dBm

CF 2.462 GH.

z

2001 pts

Span 60.0 MHz

802.11g, CH11, Chain 1, Conducted Emission

Spectrum

po ALt

Ref Level 20.00 dém

SGL Count 20/20

|

(=]

® RBW 100 kHz
30 dB SWT 265ms @ VBW 300 kHz  Mode Sweep
TOF

L1g-Chain 1-CH11 @LPk Wigw

po ALt

Ref Level 20.00 dBm

SGL Count 100/100

M1[1] -45.24 dBm
. 974.979 MHz
10 m2[1] -37.36 dBm
17.723430 GHz
0 der
-10 dBm
D1 -15.480 dbm
-20 dBm
-30 dBm
M2
-4fygBm
-60 dBm
-70 dBm
Start 30.0 MH2z 30001 pts Stop 26.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 974,979 MHz -45.24 dBm
M2 1 17.72343 GH2z -37.36 dBm
802.11g, CH11, Chain 1, Band edge
Spectrum ] E%]

& RBW 100 kHz
30 dB SWT 2 ms & VBW 300 kHz  Mode Sweep
TOF

L1g-Chain 1-CH11 @LPk Wigw

m1[1] -45.62 dBm
. 2.3967350 GHz,
10 m2[1] -42.35 dBm|
2.4926850 GHz,
0 der r,,. .,',1
-10 dBm i I
D1 -15.480 dBm i t
-20 dem I \
-30 dBm
pﬂ"l Mz
-40 dBm T 4
-60 dBm
-70 dBm ko
F1
Start 2.31 GHz 2001 pts Stop 2.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 2.396735 GHz -45.62 dbm
Mz 1 2.402685 GHz -42.35 dBm

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone
Facsimile (FAX) :+886-3-583-7948

:+886-2-7737-3000

Doc No: 17-EM-F0876 / 6.0




Test report No.  : 4790358903-US-R0-V0
Page : 50 of 102
Issued date : 2022/6/7
FCCID : 2AAGY-LB-TABLETO01

802.11n(HT20), CH1, Chain 0, Reference

Spectrum ]

(=]

Ref Level 15.00 dBm & RBW 100 kHz
jo Att 25dB SWT 2 ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 TOF

11n(HT20)-Chain 0-CH1 @ 1Pk View

10d

M1

o e T

M1[1] 3.02 dBm

2.4107410 GHz|

~10 dBm:

- .|.m...u...nw#%
!'Mymn '

Mo

-20 dBm J

\

-30 dBm fl

_a0 dBm M}-’!.
s B

o g

=60 dem:

-70 dBm:

-80 dem

CF 2.412 GHz 2001 pts Span 60.0 MHz

802.11n(HT20), CH1, Chain 0, Conducted Emission

Spectrum ]

(=]

Ref Level 15.00 dém ® RBW 100 kHz

SGL Count 20/20 TDF

| At 25 dB  SWT 265ms @ VBW 300 kHz  Mode Sweep

L1n(HT20)-Chain 0-CHL @1Pk View

10 dB

M1[1]

0de

m2[1]

-10 dém-

-49.92 dBm
2.214657 GHz
-43.60 dBm
6.952787 GHz

D1 -16.980 dBm

-20 dBm

-30 dém

-40 dBm 4

M

=60 dem:

=70 dBm:

-80 dém

Start 30.0 MHz 30001 pts

Stop 26.5 GHz

Marker

Type | Ref | Trc | X-value | ¥-value | _Function |
M1 1

Function Result

2.214657 GHz -42.92 dBm
M2 1 6.952787 GHz -43.60 dBm

802.11n(HT20), CH1, Chain 0, Band edge

Spectrum ]

&)

Ref Level 15.00 dBm & RBW 100 kHz

SGL Count 100/100 TDF

po ALt 25dB SWT 2 ms & VBW 300 kHz  Mode Sweep

L1n(HT20)-Chain 0-CHL @1Pk View

o RETEY] ~33.96 dBm
B 2.3989200 GHZ|

m2[1] -50.20 dBm
nde

2.4933500 GHz|

D1 -16.980 dBm

i
-10 def W
- | |

i Ll

-20 dém

-30 dém e [

\

-50.dem "w

m i
AP il i i

R T Y7 R D e A
Pt b A sy
-60 deém
-70 dém
F2
-30 dém F1 T
Start 2.31 GHz 2001 pts Stop 2.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 2.39892 GHzZ -33.96 dbm
Mz 1 2.49335 GHz -50.20 dBm

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone :+886-2-7737-3000
Facsimile (FAX) :+886-3-583-7948

Doc No: 17-EM-F0876 / 6.0



Test report No.
Page

Issued date
FCCID

: 4790358903-US-R0-VO
: 51 of 102

1 2022/6/7

1 2A4GY-LB-TABLETO01

802.11n(HT20), CH1, Chain 1, Reference

Spectrum ]
Ref Level 15.00 dém

(=]

|= Att 25dB  sSWT
SGL Count 100/100 TOF

& RBW 100 kHz
2 ms @ VBW 300 kHz  mode Sweep

11n(HT20)-Chain 1-CH1 @ 1Pk View

10d

M1[1]

0de

ML |

1.91 dBm
2.4144890 GHz|

~10 dBm:

P

e 1

-20 dBm

-30 dBm

-40 dém

|
1
)

iy

=60 dem:

%

-70 dBm:

-80 dem

CF 2.412 GHz

2001 pts

Span 60.0 MHz

Spectrum

802.11n(HT20), CH1, Chain 1, Conducted Emission

|

Ref Level 15.00 dém

(=]

po ALt
SGL Count 20/20 TDF

® RBW 100 kHz

25 dB  SWT 265ms @ VBW 300 kHz  Mode Sweep

L1n(HT20)-Chain 1-CHL @1Pk View

o8 Mil1] -48.87 dBm|

E 898.216 MHz|
mM2[1] -44.66 dBm)

0d8 6.866319 GHz

-10 deém:

SR dEm—QP! -18.090 dém

-30 dem

-40 dBm 1

M1
-5

-60 dem
-70 deém-
-80 dam:
Start 30.0 MH2z 30001 pts Stop 26.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 808,216 MHz -48.87 dbm
M2 1 6.866319 GHzZ -44.66 dBm

802.11n(HT20), CH1, Chain 1, Band edge

Spectrum ]
Ref Level 15.00 dém

&)

fo Att 25dB  SWT 2 ms
SGL Count 100/100 TOF

& RBW 100 kHz
@ VBW 300 kHz  Mode Sweep

L1n(HT20)-Chain 1-CHL @1Pk View

o a8 M1[1] -37.44 dBm
B 2.3989200 GHZ|
| M2l -50.12 dBm
e W 2.4889800 GHz|
-10 dém: I |
57 gem—t01 -18.080 dbm Hy \
-30 dem
M
-40 dém v
M2
150 dBm W ‘ ATIRPP e e
[Pttt Fomelenify VAL i
-60 dam.
70 dem
Fz
-30 dém F1 T
Start 2.31 GHz 2001 pts Stop 2.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 239852 GHiz 57.4% dbm
Mz 1 245898 GHz ~50.12 dBm

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone :+886-2-7737-3000
Facsimile (FAX) :+886-3-583-7948

Doc No: 17-EM-F0876 / 6.0



Test report No.
Page

Issued date
FCCID

: 4790358903-US-R0-VO
: 52 of 102

1 2022/6/7

1 2A4GY-LB-TABLETO01

802.11n(HT20), CH6, Chain 0, Reference

Spectrum ] E%]
Ref Level 15.00 dém & RBW 100 kHz
o Att

25dB SWT 2 ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 TOF

11n(HT20)-Chain 0-CHG @ 1Pk View

10d

M1[1]

0de

~10 dBm:

4.52 dBm
2.4357110 GHz|

-20 dBm

-30 dBm

-40 dem—4

M‘W%

-50 dém

=60 dem:

-70 dBm:

-80 dem

CF 2.437 GHz

2001 pts

Span 60.0 MHz

802.11n(HT20), CH6, Chain 0, Conducted Emission

Spectrum

|

(=]

po ALt
SGL Count 20/20

Ref Level 15.00 dém

TDF

® RBW 100 kHz

25 dB  SWT 265ms @ VBW 300 kHz  Mode Sweep

11n(HT20)-Chain 0-CHE @ 1Pk View
10d8 M1[1] -49.81 dBm
554.106 MHz

mM2[1] -43.72 dBm

0d8 6.970434 GHz

-10 deém:

D1 -15.480 dBm’

-20 dém

-30 dBm:

-40 dBm

M1
- B

-60 dem
-70 deém-
-80 dam:
Start 30.0 MH2z 30001 pts Stop 26.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 554,106 MHz -40.81 dbm
M2 1 6.970434 GH2Z -43.72 dBm

802.11n(HT20), CH6, Chain 0, Band edge

Spectrum

|

&)

Ref Level 15.00 dBm
po ALt
SGL Count 100/100

& RBW 100 kHz

TDF

25dB SWT 2 ms & VBW 300 kHz  Mode Sweep

L1n(HT20)-Chain 0-CHE @ 1Pk View

e A T AP

A

o Mil1] ~45.17 dBm
B 2.3970200 GHZ|
m2(1] -50.34 dBm

0 dg 2.4954400 GHz
-10 dém: | |

D1 -15.480 dBm: Jl H
-20 dem ”J/
-30 dBm }(’# L‘“‘W
-40 dém T ¥ {m

\ .

-60 deém
-70 dém
F2

-30 dém F1 T
Start 2.31 GHz 2001 pts Stop 2.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result

M1 1 2.39702 GHz -45.17 dBm

Mz 1 2.49544 GHz -50.34 dBm

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone :+886-2-7737-3000
Facsimile (FAX) :+886-3-583-7948

Doc No: 17-EM-F0876 / 6.0



Test report No.
Page

Issued date
FCCID

: 4790358903-US-R0-VO
: 53 of 102

1 2022/6/7

1 2A4GY-LB-TABLETO01

802.11n(HT20), CH6, Chain 1, Reference

Spectrum ]
Ref Level 20.00 dém & RBW 100 kHz

o Att 30dB SWT 2 ms @ VBW 300 kHz  Mode Sweep
SGL Count_100/100 TOF

11n(HT20)-Chain 1-CHE @ 1Pk View

(=]

M1[1] 5.41dBm
2.4394890 GHz|
4 |
10 T
0o WM,' :
-10 deém:

J \

30 dém Wr
a0 dam MJ‘.

50 dem.

60 dbm

70 dem

CF 2.437 GHz 2001 pts

Span 60.0 MHz

802.11n(HT20), CH6, Chain 1, Conducted Emission

Spectrum ]
Ref Level 20.00 dBm

| At 30 dB SWT 265ms @ VBW 300 kHz  Mode Sweep
SGL Count 20/20 TOF
11n(HT20)-Chain 1-CHE @ 1Pk View

(=]

® RBW 100 kHz

M1[1] -44.66 dBm)|
1.132917 GHz|
-38.53 dBm
17.718140 GHz|

10d

™M2[1]

0 dBr

-10 dBm

D1 -14.590 dBm

=20 dBm:

-30 deém:

M2
-404m

-60 dBm

-70 dBm

Start 30.0 MHz

30001 pts

Stop 26.5 GHz

Marker
Type | Ref | Trc |
M1 1

X-value

Y-value

| _Function |

Function Result

M2 1

1.132017 GHz
17.71B14 GHz

-44.66 dBm
-38.53 dBm

802.11n(HT20), CH6, Chain 1, Band edge

Spectrum ]

Ref Level 20.00 dBm & RBW 100 kHz

po ALt 30 dB SWT 2 ms & VBW 300 kHz  Mode Sweep
SGL Count 100/100 TDF

&)

L1In(HT20)-Chain 1-CHE @ 1Pk View
M1[1] -44.26 dBm
. 2.3985400 GHz,
10 m2[1] -432.73 dBm|
2.4941100 GHz,
o Lo |
der r,.,
-10 dBm I 1
D1 -14.590 dBn J \
-20 dem
-30 dBm | M‘
-40 dBm ot 4
| T el L
-60 dBm
-70 dBm ko
F1
|
Start 2.31 GHz 2001 pts Stop 2.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 2.39854 GHzZ -44.26 dbm
Mz 1 2.49411 GHz -43.73 dBm

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX') :+886-3-583-7948 Doc No: 17-EM-F0876 / 6.0




Test report No.
Page

Issued date
FCCID

: 4790358903-US-R0-VO
: 54 of 102

1 2022/6/7

1 2A4GY-LB-TABLETO01

802.11n(HT20), CH11, Chain 0, Reference

Spectrum

|

(=]

Ref Level 15.00 dBm
jo Att
SGL Count 100/100 TOF

& RBW 100 kHz

25dB SWT 2 ms @ VBW 300 kHz  Mode Sweep

11n(HT20)-Chain 0-CH11 @ 1Pk Yiew

10d

M1[1]

0de

M1

3.06 dBm
2.4644890 GHz|

MWW

~10 dBm:

wrm %

)

-20 dBm

\

-30 dBm

\

-40 dém

=60 dem:

i

-70 dBm:

-80 dem

CF 2.462 GHz

2001 pts

Span 60.0 MHz

802.11n(HT20), CH11, Chain 0, Conducted Emission

SGL Count 20/20 TDF

Spectrum ] ':%]
Ref Level 15.00 dém ® RBW 100 kHz
fo Att 25dB  SWT 265ms @ VBW 300 kHz

Mode Sweep

L1n(HT20)-Chain 0-CHL1 @ 1Pk View

o8 Mil1] -49.79 dBm|

E 2.263186 GHz
m2[11 -44.76 dBm)

0d8 6.940435 GHz

-10 deém:

D1 -16.940 dBm:

-20 dém

-30 dem

-40 dBm o

MW‘WW

-60 dem
-70 deém-
-80 dam:
Start 30.0 MH2z 30001 pts Stop 26.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 2263186 GHz -49.79 dbm
M2 1 6.940435 GH2Z -44.76 dBm

802.11n(HT20), CH11, Chain 0, Band edge

Spectrum

|

&)

Ref Level 15.00 dBm & RBW 100 kHz

po ALt 25dB SWT 2 ms & VBW 300 kHz  Mode Sweep
SGL Count 100/100 TDF

L1n(HT20)-Chain 0-CHL1 @ 1Pk View

0 ds mi[1] -48.53 dBm
B 2.3911300 GHZ|
m2[1] -44.10 dBm
0 dg MM 2.4841350 GHz
-10 dém: | ‘
D1 -16.940 dBm i t
-20 dem: r \
-30 dBm: M m
-40 dBm
M1 "'54
3 E'W\ ﬁ L il
-60 deém
-70 dém
F2
-30 dém F1 T
Start 2.31 GHz 2001 pts Stop 2.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 2.39113 GHz -45.53 dbm
Mz 1 2.484135 GHz -44.10 dBm

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone :+886-2-7737-3000
Facsimile (FAX) :+886-3-583-7948

Doc No: 17-EM-F0876 / 6.0



Test report No.  : 4790358903-US-R0-V0
Page : 55 0f 102
Issued date : 2022/6/7
FCCID : 2AAGY-LB-TABLETO01

802.11n(HT20), CH11, Chain 1, Reference

Spectrum ] E%]

Ref Level 15.00 dBm & RBW 100 kHz
jo Att 25dB SWT 2 ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 TOF

11n(HT20)-Chain 1-CH11 @ 1Pk View

Mi[1] 4.05 dBm|
od L 2.4607410 GHz

W““W
. HI \\

_a0 dBm Hmw
) A
vl

=60 dem:

-70 dBm:

-80 dem

CF 2.462 GHz 2001 pts Span 60.0 MHz

802.11n(HT20), CH11, Chain 1, Conducted Emission

Spectrum ] ':%]

Ref Level 15.00 dém ® RBW 100 kHz

| At 25 dB  SWT 265ms @ VBW 300 kHz  Mode Sweep
SGL Count 20/20 TOF

11n(HT20)-Chain 1-CH11 @ 1Pk View

N m1l1] ~47.67 dBm
tod 898,216 MHz
m2[1] -43.94 dBm)|

6.993375 GHz,

0de

-10 dém-

D1 -15.950 dBm-

-20 dBm

-30 dém

-40 dBm
M1

=60 dem:

=70 dBm:

-80 dém

Start 30.0 MH2z 30001 pts
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 808,216 MHz -47.67 dbm
M2 1 6.993375 GH2Z -43.94 dBm

Stop 26.5 GHz

802.11n(HT20), CH11, Chain 1, Band edge

Spectrum ] E%]

Ref Level 15.00 dBm & RBW 100 kHz

po ALt 25dB SWT 2 ms & VBW 300 kHz  Mode Sweep
SGL Count 100/100 TDF

L1n(HT20)-Chain 1-CHL1 @ 1Pk View

o Mil1] -49.99 dBm
B 2.3909400 GHZ|

-45.24 dbm|

M 2.4864150 GHz

1

\i
Tz

M1

¥ AL

b 1 Y YOO PP B Y PRV AT T o e g VRS
it Thad b b i)

=60 dBm:

M2[1]
ode

I

-10 dém.

D1 -15.950 dBm-

-20 dém

-30 dém

-40 dBm

=70 deém:

F2
-30 dém F1 T

Start 2.31 GHz 2001 pts
Marker

Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 2.39094 GHz -43.99 dbm
Mz 1 2.485415 GHz -45.24 dBm

Stop 2.5 GHz

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
:+886-2-7737-3000
Facsimile (FAX') :+886-3-583-7948 Doc No: 17-EM-F0876 / 6.0




Test report No.  : 4790358903-US-R0-V0
Page : 56 of 102
Issued date : 2022/6/7
FCCID : 2AAGY-LB-TABLETO01

802.11n(HT40), CH3, Chain 0, Reference

Spectrum ] E%]

Ref Level 10.00 dBm & RBW 100 kHz
jo Att 20 dB SWT 2 ms & VBW 300 kHz  Mode Sweep
SGL Count 100/100 TOF

11n(HT40)-Chain 0-CH3 @ 1Pk View

M1[1] -2.25 dBm)|
2.4194810 GHz|
od

M1
Lbl
-10 dBm thI'I' it r'v‘n,ln‘ﬁk Ly |

J I
/ \
{ \

=60 dem:

§

-70 deém:

-80 dBm

CF 2.422 GHz 2001 pts Span 120.0 MHz

802.11n(HT40), CH3, Chain 0, Conducted Emission

Spectrum ] ':%]

Ref Level 10.00 dém ® RBW 100 kHz

| At 20 dB SWT 265ms @ VBW 300 kHz  Mode Sweep
SGL Count 20/20 TOF

11n(HT40)-Chain 0-CH3 @ 1Pk View

M1[1] -54.02 dBm)|
2.308185 GHz

™M2[1] -48.62 dBm)|
16.410520 GHz|

od

-10 dBm

-20 dBm

D1 -22.250 dBm

=30 dBm:

-40 deém:

M2
-50 dém

-70 dBm

-80 dBm

Start 30.0 MH2z 30001 pts Stop 26.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 2 308185 GHz -54.02 dbm
M2 1 16.41052 GH2Z -48.62 dBm

802.11n(HT40), CH3, Chain 0, Band edge

Spectrum ] E%]

Ref Level 10.00 dBm & RBW 100 kHz

po ALt 20 dB SWT 2 ms & VBW 300 kHz Mode Sweep
SGL Count 100/100 TDF

L1n(HT40)-Chain 0-CH3 @ 1Pk View

Mil1] -39.10 dBm|
2.3994900 GHz
m2[1] -54.61 dBm)
2.4864150 GHz

od

-10dBm Pkl

-20 dBm

D1 -22.250 dBm

|

=30 dem:
Ml/
-40 deém:

-50 dBm ‘ wi"ﬂl .
PTTRETEI TTT Wy ) A WW ik
,Inn p/pnt b il W i ,r';!"l. - Fm_w,_“.

-70 dBm

-80 dBm

F1

Start 2.31 GHz 2001 pts Stop 2.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 2.39943 GHz -39.10 dBm
Mz 1 2.485415 GHz -54.61 dBm

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: 17-EM-F0876 / 6.0



Test report No.  : 4790358903-US-R0-V0
Page : 57 of 102
Issued date : 2022/6/7
FCCID : 2AAGY-LB-TABLETO01

802.11n(HT40), CH3, Chain 1, Reference

Spectrum ] r‘%‘

Ref Level 10.00 dBm & RBW 100 kHz
jo Att 20 dB SWT 2 ms & VBW 300 kHz  Mode Sweep
SGL Count 100/100 TOF

11n(HT40)-Chain 1-CH3 @ 1Pk View

M1[1] -2.97 dBm)|

2.4257780 GHz|
od s |

-10 dBm. LﬁM‘M‘!iE“_" F“JL‘M}*M
20 dBm rw .‘1
-30 dém J \

[ \

-50 dem: |, N.’ "‘ b
oA v NTRCIS | i
b Ll 1 me
-o0 dam:

-70 deém:

-80 dBm

CF 2.422 GHz 2001 pts Span 120.0 MHz

802.11n(HT40), CH3, Chain 1, Conducted Emission

Spectrum ] mv]

Ref Level 10.00 dBm ® RBW 100 kHz

| At 20 dB SWT 265ms @ VBW 300 kHz  Mode Sweep
SGL Count 20/20 TOF
11n(HT40)-Chain 1-CH3 @ 1Pk View

M1[1] -54.99 dBm
N 990.861 MHz
0 m2[1] -47.85 dBm

17.713720 GHz

-10 dBm

-20 dBm

D1 -22.970 dBm

=30 dBm:

=40 dem:

Mz

Sygem

-70 dBm

-80 dBm

Start 30.0 MHz 30001 pts
Marker

Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 900,361 MHz -54.00 dbm
M2 1 17.71372 GH2z -47.85 dBm

802.11n(HT40), CH3, Chain 1, Band edge

Stop 26.5 GHz

Spectrum ] r‘%‘

Ref Level 10.00 dém ® RBW 100 kHz
I att 20 0B SWT 2ms @ VBW 300 kHz Mode Swesp
SGL Count 1007100 TOF
11n(HT40)-Chain 1-CH2 @ 1Pk View
M1[1] -44.81 dBm|
. 2.3994900 GHz
o m2[1] -53.43 dBm|
Ly Mﬂ 2.4865100 GHz
-10 dBm J”m' i
20 dBm f +
D1 -22.970 dBm f l
-30 dBm IJ
-40 dBm -

:
-50 dEém h] it
—" R b

i

-70 dem
-80 dBm o
F1 I
|
Start 2.31 GHz 2001 pts Stop 2.5 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 2.35948 GHz -42.81 dbm
[ZE] 1 248651 GHz -53.43 dbm

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX') :+886-3-583-7948 Doc No: 17-EM-F0876 / 6.0




